NV DFFTFEEC
%= RN S &N KN S & N BN e AN Chag
(lﬁ" Y  Sabaral SRSV Y B B SRt SChalV

' Adjustable Fitness Bench

Assembly Instructions,
Ilustrations &
Parts List.

NT# 1020



Epe - e

[ CIIEE TR —

Assembly Instructions for the Nautilus® Adjustable Fitness Bench

¢ A flat area of 8" x 3' will be required to assemble and properly use the Nautilus® Adjustable
Fitness Bench.

* You will need the following tools to complete the assembly:

7/32° Allen Wrench + 5/16" Allen Wrench

1" Box Wrench o 3/4” Box Wrench

Floor padding, such as cardboard, to avoid scratching your floor during assembly.

A good pair of scissors will be helpful in separating parts from one another while removing
from the cartons.

* & 5 @

1. Insert the carriage bolts (22) into the front base (2) and the rear base (4) as shown. Insert each
carriage bolt until the square head of the bolt engages the square hole in the metal. Rotate the
front base (2) and the rear base (4) so that the head of the carriage bolt is on the bottom.

2. Attach the main frame (1) to the front base (2) and the rear base (4). Position the main frame (1)
onto the carriage bolts (22) which protruding through the front base (2) and the rear base 4).
Secure the carriage bolts with four washers (18) and four nuts (20). Tighten the bolts securely,

3. Attach the two backrest support bars (5) and the seat support bars (12) to the main frame (1) using

~ a stud (19), two washers (23) and two nuts (25) as shown. Be sure the eccentric axle sleeves

are only side of the cushions as shown and the stud (18} is centered and then tighten the
nuts (25) to where you still can rotate the support bars (5, 12) freely. '

4. Attach the seat adjusting lever (7} located on the main frame (1) to the two seat support bars (12)
using a stud (18), two washers (23) and two nuts (25) as shown, Be sure the stud (19) is
centered and then tighten the nuts (25) to where you stili can rotate the lever (7) freely.

5. Attach the seat cushion (8) to the two seat support bars (12) usinglfour bolts (33) and four washers
(31) as shown. Tighten the bolt securely. :

6. Aftach the backrest cushion (6) to the two backrest éupport bars (5) using four bolts (33) and four
washers (31) as shown. Tighten the boits securely. '

7. Insert a screw down pult pin () into the threaded lug on the front vertical tube of main frame (1
and screw in place. Do not tighten all the way down,

8. Slide the leg frame (3) mto the front vertical tube of main frame (1) as shown. Pull the handle on
the screw down pull pin (9) previously installed. This will allow the leg frame (3) to slide down.
Release the pin to lock in place and secure by tightening.

9. Slide the roller support tube (11) through the hole in the leg frame (3). Center the roller support
tube (11) and slide a foam roller (14) onto each end of the roller support tube (11). .

10. Insert a plastic roller retaining cap (17) into each end of the roller support tube (11).

11. Check all bolts and tighten as needed.

Nautilus® Adjustable Fitness Bench NT# 1020
- -



Nautilus® Adjustable Fitness Bench NT# 1020

AR



WuZ/T

(wuwig'as) &

| (wws'gsr) oL | _ S1/s
_,J,s, N I J»
s IC # | L
91/ «8/8 m |
\Jav 1,
N
piALD 8:ALD 9:ALD 2:AL0
8T # IE # EC# £€ #

(wws' 152) #/5-6

TALD

61 #

Heyy azis sbuiysng x syjog

Nautilus® Adjustable Fitness Bench NT# 1020

—_2 .



Assy #
1

W o~ B Ot bW N

G W W o N R NN N NN N ha
N 200w wocareonNNB8sszAIsarana

Iﬁescription
Main Frame
Front Base
Leg Frame
Rear Base
Backrest Support Bar
Backrest Cushion
Seat Adjusting Lever
Seat Cushion
Screw Down Pull Pin
Rear Support Bar
Roller Support Tube
Seat Support Bar
Foot End Cap 3.55" x 1.97"
Foam Roller
Pivot Sleeve 0.63" Dia x 2"
3/8" Ball Head Nut
Roller Retaining Cap
1/2" Flat Washer
Stud 5/8" x 8-3/4"
1/2" Nylon Lock Nut
Stud 5/8" x 7"
1/2" x 3" Carriage Bolt
5/8" Flat Washer
Bumper Cap 1.2" x 0.6"
5/8" Nylon Lock Nut
3/8" Flat Washer
Headwrap
Round Plastic Bushing 5/8" x 3/8"
Foot Wheel
Square Plastic Sleeve 1.97"/2.36"
5/16" Flat Washer
3/8" x 3" Special Allen Bolt
516" x 2-1/4" Allen Bolt

ol e

o mmem  oa m e L R A

Part #
1 Nau102001
1 Nau102002
1 Nau102003
1 Nau102004
2 Nau102005
1 Nau102006
1 Nau102007
1 Nau102008
1 NauRhsdpp
1 Naui102009
1 Naut02010
2 Naul102011
4 NauFECS0
2 FR100x165
T Nau102012
1 Nau102013
2
4
2
4
1
4
8
2
6
1
1
2

Qty

NauUMcap
washer1/2
Stud5/8x9-3/4
Locknutt/2
Stud5/8x7
Cbolt1/2x3
 washer5/8
BCap30x15
Locknut5/8
washer3/8
Nau102014
RPB16x10
Naufootwl
SPS50/60
washer5/16
Nau102015
Abb5/16x2-1/4

2

Lo = NN

Nautilus® Adjustable Fitness Bench NT# 1020



